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I Dynacode IP

Quality . Tradition . Innovation
Modifications and errors excepted



71.57.610

DYNACODE IP PRINT MECHANISM 53-12, RIGHT

SPLASH-PROOF VERSION

2/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.610

DYNACODE IP PRINT MECHANISM 53-12, RIGHT

SPLASH-PROOF VERSION

3/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.610

DYNACODE IP PRINT MECHANISM 53-12, RIGHT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2 16.57.125 Ledge for cover plate IP65 Dynacode IP 53 2
3* |18.01.012 RING 5x1 1
4 37.57.005 Silicon foil self-adhesive in meters 0,04m
5 37.57.015 Cellular rubber pre-cut part 2
6 40.01.005V Shaft protection 5 mm stainless 1
7 42.14.210V Pin 2 x 10 mm 1
8 45.57.002 CARRIER PLATE RIGHT SIDE DYNACODE IP 53 1
9 45.57.012 Cassette plate IP65 Dynacode 1
10 |45.57.022 Ledge Dynacode 1
11 |45.57.030 Strut Dynacode 2
12 |45.57.035 Handle Dynacode 1
13 |45.57.057 Closing lever Dynacode 1
14 |45.57.086 Bracket for valve IP65 Dynacode 1
15 |46.57.002 Cross bar IP65 Dynacode 1
16 |46.57.105 Centering bearing Dynacode 53 3
17 |47.03.003V Hexagon nut M3 stainless 6
18 ]48.10.406V Setscrew M4x6 stainless 1
19 |48.10.606V Setscrew M6x6 stainless 4
20 |48.15.003V Countersunk screw M3x6 stainless 15
21 |48.15.312V Countersunk screw M3x12 stainless 6
22 48.16.006V Socket cap screw M5x12 11
23 148.16.306V Socket cap screw M3x6 stainless 1
24 148.18.010 Spring pressure piece 2
25 |50.01.057V Washer 3.2 stainless 1
26 |52.57.125 SPRING PLATE 2
27 57.02.210 Bushing 1
28 |67.57.006 COVER BEHIND IP65 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

47106



71.57.610
DYNACODE IP PRINT MECHANISM 53-12, RIGHT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.57.016 Connecting plate IP65 Dynacode 1

30 |67.57.120 COVER PLATE 1

31 |71.57.600 Dynacode 53-12 print mechanism, right 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.600

DYNACODE 53-12 PRINT MECHANISM, RIGHT
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.600

, RIGHT

DYNACODE 53-12 PRINT MECHANISM
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.600

DYNACODE 53-12 PRINT MECHANISM, RIGHT

8/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.600
DYNACODE 53-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2* 10.57.005 Spocket wheel Dynacode 1
3 10.57.010 Clamping piece Dynacode 1
4 10.57.017 Bushing Dynacode 1
5 10.57.023 Bushing for coupling Dynacode 1
6 10.57.030 Bush bearing Dynacode 1
7 12.40.480 DISTANCE BOLT M4 X 80 2
8 12.57.001 PIN 1
9 12.57.015 Spring pillar Dynacode/Flexicode 4
10 [12.57.020 Switching pin Dynacode 1
11 16.57.001 Window Dynacode 1
12 |16.57.015 Limit stop Dynacode, right 1

13* |18.57.025 Brake conus Dynacode 2
14 |27.03.010 LED holder 5 mm 2
15 |28.57.024 Connecting cable, pressure switch-motor plate Dynacode 1
16 |28.57.026 Connecting cable, encoder-motor plate, right Dynacode 1

17* 28.57.031 Printhead adapter Dynacode 1
18 |28.57.041 Connecting cable, Dual-Reflection enc-motor plate right, Dynacode 1
19 |31.03.035 Photocell 1
20 |31.57.005 Cooling element Dynacode 1

21* |37.04.0535 Thermal printhead 53-12 Dynacode/Dynacode ll/Flexicode 1
22 37.57.005 Silicon foil self-adhesive in meters 0,01m
23 |37.57.400 Adhesive tape 6 mm 0,01

24* |137.67.001 Short-stroke cylinder DPM lIll/Dynacode/Flexicode/DPM IV 1

25* |37.67.002 Switch DPM lll/Dynacode/Flexicode 1

26* |37.67.025 Pneumatic tube 4 mm DPM Ill/Dynacode/APX, in meters 0,38m

27* |137.67.026 Pneumatic tube 8 mm DPM lIll/Dynacode/Flexicode, in meters 0,04m
28 |37.67.030 Screw joint connector 4 mm/M5 Dynacode/Flexicode/APX 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

9/106



71.57.600

DYNACODE 53-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.67.060 Screw joint connector inner thread 8 mm DPM llI/Dynacode 1
30* |37.67.075 Seal ring DPM Ill/Dynacode/Flexicode 2
31 [40.01.005V Shaft protection 5 mm stainless 1
32 ]|41.03.003V Lock washer M3 stainless 9
33 [41.03.004V Lock washer M4 stainless 25

34 |42.13.208V

Grooved pin 2 x 8 mm

35 |42.13.410V

TAPER PIN 4x10 S2 DIN 1472

36 |42.13.414V

Grooved pin 4 x 14 mm

37 |42.14.210V Pin 2 x 10 mm

38 |43.06.316 Pin 3 x 16 mm

39 |[45.57.001 Carrier plate Dynacode 53, right
40 |45.57.010 Cassette plate Dynacode

41  |45.57.030 Strut Dynacode

42  |45.57.035 Handle Dynacode

43 |45.57.041 Carrier plate Dynacode

44  |45.57.042 Bearing for clutch Dynacode

45 |45.57.057 Closing lever Dynacode

46  |45.57.060 Clamping piece Dynacode

47  |45.57.065 Guiding plate Dynacode, right
48 |45.57.075 Hose clamp Dynacode

49 |45.57.080 COVER

50 |45.57.085 BRACKET

51 |45.57.090 Bracket for cover Dynacode

52 |45.57.105

Cover plate

Dynacode 53

53 |45.57.110

Sole plate

Dynacode 53, right

54 145.57.120

Guiding carriage

Dynacode 53, right

55 |45.57.145

Adjusting device

Dynacode 53

56 146.57.001

Cross bar

Dynacode

S TS P TN P PN SN I TN P P FEN I O PN PN I O TSN P TN T N B O N

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.600
DYNACODE 53-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
57 146.57.100 Centering ledge Dynacode 53/Flexicode /ILX 3
58 |46.57.105 Centering bearing Dynacode 53 3
59 |46.57.115 Bearing pillar Dynacode 53 1
60 [46.57.120 Ribbon rewinding/unwinding pillar Dynacode 53 2
61 |46.57.130 Printhead shaft Dynacode 53 1
62 |46.57.140 Pillar Dynacode 53 1
63 [47.05.001V Hexagon nut M4 stainless 3
64 |47.57.001 Nut M2 Dynacode 4
65 |48.10.004V Setscrew M3x4 stainless 2
66 |48.10.005V Setscrew M4x4 stainless 3
67 |48.10.406V Setscrew M4x6 stainless 1
68 |48.10.408V Setscrew M4x8 stainless 4
69 [48.10.505V Setscrew M5x5 stainless 4
70 |48.14.105V Pan screw M2x5 stainless 14
71 |48.14.110V Pan screw M2x10 stainless
72 48.14.306V Pan screw M3x6 stainless
73 |48.15.002V Pan screw M4x10 stainless
74 48.15.003V Countersunk screw M3x6 stainless 11
75 |48.15.210V Pan screw M2.5x10 stainless
76 48.15.304V Countersunk screw M3x4 stainless
77 |48.15.308V Countersunk screw M3x8 stainless
78 48.16.006V Socket cap screw M5x12 21
79 148.16.306V Socket cap screw M3x6 stainless 13
80 [48.16.312V Socket cap screw M3x12 stainless 13
81 48.16.316V Socket cap screw M3x16 stainless 4
82 |48.16.410V Socket cap screw M4x10 stainless 16
83 [48.16.412V Socket cap screw M4x12 stainless 13
84 148.16.416V Socket cap screw M4x16 stainless 4

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

11/106



71.57.600
DYNACODE 53-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
85 148.16.430V Socket cap screw M4x30 stainless 1
86 [48.16.460V Socket cap screw M4x60 stainless 4
87 148.18.010 Spring pressure piece 2
88 148.19.306V Socket cap screw M3x6 stainless 2
89 [48.19.410V Socket cap screw M4x10 stainless 2
90 |48.19.612V Socket cap screw M6x12 stainless 3
91 148.20.408V Socket cap screw M4x8 stainless 5
92 |48.57.001 Screw Dynacode 1
93 |48.57.005 Screw Dynacode/LPM I 2
94  ]50.01.057V Washer 3.2 stainless 2
95 |[50.01.065V Lock washer 4.3 stainless 7
96* |[52.57.002 Spring, right Dynacode 1
97* |52.57.006 Spring, left Dynacode 1
98* |[52.57.017 Tension spring Dynacode 1
99* |52.57.020 Tension spring Dynacode/Flexicode 2
100 |[52.57.025 Compression spring Dynacode 4
101 |52.57.110 Spring sheet Dynacode 107/Dynacode 128 4
102* (57.01.008 Grooved ball bearing 1
103 |[57.02.001 Bush bearing 1
104 |57.02.210 Bushing 1
105* |57.57.073 Bushing Dynacode 53 1
106 |59.57.005 Toothed belt wheel Dynacode/Flexicode 1
107 |59.57.015 Toothed belt wheel Dynacode 1
108 [59.57.020 Toothed belt wheel Dynacode 1
109* |59.57.218 Toothed belt Dynacode 1
110* |[59.57.339 Toothed belt Dynacode 1
111 |67.57.005 Cover, behind Dynacode 1
112 |67.57.015 Connecting plate Dynacode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

12/106



71.57.600

DYNACODE 53-12 PRINT MECHANISM, RIGHT

Pos |ldent-No.

Descriptionl

Description2

Quantity

113 |67.57.030

INTERMEDIATE PLATE

1

114* |[67.57.035 Keeper Dynacode
115 |67.57.045 Supporting plate Dynacode
116 |67.57.050 Sole plate for clutch Dynacode
117 |67.57.060 Washer Dynacode
118 |67.57.100 Cover plate Dynacode 53, right

119 |67.57.110

Cover lateral, right

Dynacode 53

120 |67.57.115

Cover lateral, left

Dynacode 53

121* (70.57.015 Motor board Dynacode
122 |70.57.022 Circuit board Dynacode
123 |71.57.010 Clutch cpl Dynacode
124 |71.57.011 Serial stepper motor cpl Dynacode
125 |71.57.012 Parallel stepper motor cpl Dynacode
126 |71.57.013 Stepper motor ribbon rewiner Dynacode
127* 171.57.020 Valve cpl Dynacode
128* |[71.57.022 Cassette switch cpl Dynacode 53
129* |71.57.023 Final position switch cpl Dynacode
130 |71.57.025 LED cpl Dynacode
131 |71.57.040 Photocell dual transmission encoder Dynacode

132 [72.57.001

Toothed belt wheel cpl

Dynacode/Flexicode

133* |72.57.025A

Centering bushing cpl

Dynacode

134* [72.57.100

Bogie wheel

Dynacode 53

135* (72.57.110

Return pulley

Dynacode 53

136 |72.57.125

Ribbon rewinding/unwinding roller cpl

Dynacode 53

137 |72.57.130

Printhead bracket cpl

Dynacode 53

138 |72.57.135

Interlayer cpl, right

Dynacode 53, right

139 |72.57.140

Pressure bracket cpl, right

Dynacode 53, right

140 |72.57.145

Guiding roller cpl

Dynacode 53

Rlrlr|r|Id] R IMIRIN]IRIRrIRrRrRrIRrRrRr]RrRrlRr]RrRr]R ]|~

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.660

DYNACODE IP 53-12 PRINT MECHANISM, LEFT

SPLASH-PROOF VERSION

12

14 /106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.660

DYNACODE IP 53-12 PRINT MECHANISM, LEFT

SPLASH-PROOF VERSION

(31)

15/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.660

DYNACODE IP 53-12 PRINT MECHANISM, LEFT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2 16.57.125 Ledge for cover plate IP65 Dynacode IP 53 2
3* |18.01.012 RING 5x1 1
4 37.57.005 Silicon foil self-adhesive in meters 0,04m
5 37.57.015 Cellular rubber pre-cut part 2
6 40.01.005V Shaft protection 5 mm stainless 1
7 42.14.210V Pin 2 x 10 mm 1
8 45.57.006 CARRIER PLATE LEFT SIDE DYNACODE IP 53 1
9 45.57.012 Cassette plate IP65 Dynacode 1
10 |45.57.022 Ledge Dynacode 1
11 |45.57.030 Strut Dynacode 2
12 |45.57.035 Handle Dynacode 1
13 |45.57.057 Closing lever Dynacode 1
14 |45.57.086 Bracket for valve IP65 Dynacode 1
15 |46.57.002 Cross bar IP65 Dynacode 1
16 |46.57.105 Centering bearing Dynacode 53 3
17 |47.03.003V Hexagon nut M3 stainless 6
18 ]48.10.406V Setscrew M4x6 stainless 1
19 |48.10.606V Setscrew M6x6 stainless 4
20 |48.15.003V Countersunk screw M3x6 stainless 15
21 |48.15.312V Countersunk screw M3x12 stainless 6
22 48.16.006V Socket cap screw M5x12 11
23 148.16.306V Socket cap screw M3x6 stainless 1
24 148.18.010 Spring pressure piece 2
25 |50.01.057V Washer 3.2 stainless 1
26 |52.57.125 SPRING PLATE 2
27 57.02.210 Bushing 1
28 |67.57.006 COVER BEHIND IP65 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

16 /106



71.57.660
DYNACODE IP 53-12 PRINT MECHANISM, LEFT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.57.016 Connecting plate IP65 Dynacode 1
30 |67.57.120 COVER PLATE 1
31 |71.57.650 Dynacode 53-12 print mechanism, left 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

17/106



71.57.650
DYNACODE 53-12 PRINT MECHANISM, LEFT

Modifications and errors excepted Dynacode IP: 06.2023 18/106



71.57.650

DYNACODE 53-12 PRINT MECHANISM, LEFT

Loctite 7240+2

19/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.650
DYNACODE 53-12 PRINT MECHANISM, LEFT

Modifications and errors excepted Dynacode IP: 06.2023 20/ 106



71.57.650
DYNACODE 53-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2* 10.57.005 Spocket wheel Dynacode 1
3 10.57.010 Clamping piece Dynacode 1
4 10.57.017 Bushing Dynacode 1
5 10.57.023 Bushing for coupling Dynacode 1
6 10.57.030 Bush bearing Dynacode 1
7 12.40.480 DISTANCE BOLT M4 X 80 2
8 12.57.001 PIN 1
9 12.57.015 Spring pillar Dynacode/Flexicode 4
10 [12.57.020 Switching pin Dynacode 1
11 16.57.001 Window Dynacode 1
12 |16.57.020 Limit stop Dynacode, left 1

13* |18.57.025 Brake conus Dynacode 2
14 |27.03.010 LED holder 5 mm 2
15 |28.57.024 Connecting cable, pressure switch-motor plate Dynacode 1
16 |28.57.025 Connecting cable, encoder-motor plate, left Dynacode 1

17* 28.57.031 Printhead adapter Dynacode 1
18 |28.57.040 Connecting cable, Dual-Reflection enc-motor plate left, Dynacode 1
19 |31.03.035 Photocell 1
20 |31.57.005 Cooling element Dynacode 1

21* |37.04.0535 Thermal printhead 53-12 Dynacode/Dynacode ll/Flexicode 1
22 37.57.005 Silicon foil self-adhesive in meters 0,01m
23 |37.57.400 Adhesive tape 6 mm 0,01

24* |137.67.001 Short-stroke cylinder DPM lIll/Dynacode/Flexicode/DPM IV 1

25* |37.67.002 Switch DPM lll/Dynacode/Flexicode 1

26* |37.67.025 Pneumatic tube 4 mm DPM Ill/Dynacode/APX, in meters 0,38m

27* |137.67.026 Pneumatic tube 8 mm DPM lIll/Dynacode/Flexicode, in meters 0,04m
28 |37.67.030 Screw joint connector 4 mm/M5 Dynacode/Flexicode/APX 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

21/106



71.57.650
DYNACODE 53-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
29 |37.67.060 Screw joint connector inner thread 8 mm DPM llI/Dynacode 1
30* |37.67.075 Seal ring DPM Ill/Dynacode/Flexicode 2
31 [40.01.005V Shaft protection 5 mm stainless 1
32 ]|41.03.003V Lock washer M3 stainless 9
33 [41.03.004V Lock washer M4 stainless 25
34 |42.13.208V Grooved pin 2 x 8 mm 2
35 |42.13.410V TAPER PIN 4x10 S2 DIN 1472 2
36 |42.13.414V Grooved pin 4 x 14 mm 4
37 |42.14.210V Pin 2 x 10 mm 1
38 |43.06.316 Pin 3 x 16 mm 1
39 |45.57.005 Carrier plate Dynacode 53, left 1
40 |45.57.010 Cassette plate Dynacode 1
41  |45.57.030 Strut Dynacode 2
42  |45.57.035 Handle Dynacode 1
43  |45.57.041 Carrier plate Dynacode 1
44  |45.57.042 Bearing for clutch Dynacode 2
45  |45.57.057 Closing lever Dynacode 1
46  |45.57.060 Clamping piece Dynacode 1
47 |45.57.070 GUIDE PLATE 1
48 |45.57.075 Hose clamp Dynacode 1
49  145.57.080 COVER 1
50 |45.57.085 BRACKET 1
51 |45.57.090 Bracket for cover Dynacode 1
52 |45.57.105 Cover plate Dynacode 53 1
53 45.57.115 SOLE PLATE FOR DYNACODE 53 LEFT VERSION 1
54 |45.57.125 Guiding carriage Dynacode 53, left 1
55 |45.57.145 Adjusting device Dynacode 53 1
56 |46.57.001 Cross bar Dynacode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.650
DYNACODE 53-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
57 146.57.100 Centering ledge Dynacode 53/Flexicode /ILX 3
58 |46.57.105 Centering bearing Dynacode 53 3
59 |46.57.115 Bearing pillar Dynacode 53 1
60 [46.57.120 Ribbon rewinding/unwinding pillar Dynacode 53 2
61 |46.57.130 Printhead shaft Dynacode 53 1
62 |46.57.140 Pillar Dynacode 53 1
63 [47.05.001V Hexagon nut M4 stainless 3
64 |47.57.001 Nut M2 Dynacode 4
65 |48.10.004V Setscrew M3x4 stainless 2
66 |48.10.005V Setscrew M4x4 stainless 3
67 |48.10.406V Setscrew M4x6 stainless 1
68 |48.10.408V Setscrew M4x8 stainless 4
69 [48.10.505V Setscrew M5x5 stainless 4
70 |48.14.105V Pan screw M2x5 stainless 14
71 |48.14.110V Pan screw M2x10 stainless
72 48.14.306V Pan screw M3x6 stainless
73 |48.15.002V Pan screw M4x10 stainless
74 48.15.003V Countersunk screw M3x6 stainless 11
75 |48.15.210V Pan screw M2.5x10 stainless
76 48.15.304V Countersunk screw M3x4 stainless
77 |48.15.308V Countersunk screw M3x8 stainless
78 48.16.006V Socket cap screw M5x12 21
79 148.16.306V Socket cap screw M3x6 stainless 13
80 [48.16.312V Socket cap screw M3x12 stainless 13
81 48.16.316V Socket cap screw M3x16 stainless 4
82 |48.16.410V Socket cap screw M4x10 stainless 16
83 [48.16.412V Socket cap screw M4x12 stainless 13
84 148.16.416V Socket cap screw M4x16 stainless 4

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.650
DYNACODE 53-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
85 148.16.430V Socket cap screw M4x30 stainless 1
86 [48.16.460V Socket cap screw M4x60 stainless 4
87 148.18.010 Spring pressure piece 2
88 148.19.306V Socket cap screw M3x6 stainless 2
89 [48.19.410V Socket cap screw M4x10 stainless 2
90 |48.19.612V Socket cap screw M6x12 stainless 3
91 148.20.408V Socket cap screw M4x8 stainless 5
92 |48.57.001 Screw Dynacode 1
93 |48.57.005 Screw Dynacode/LPM I 2
94  ]50.01.057V Washer 3.2 stainless 2
95 |[50.01.065V Lock washer 4.3 stainless 7
96* |[52.57.002 Spring, right Dynacode 1
97* |52.57.006 Spring, left Dynacode 1
98* |[52.57.017 Tension spring Dynacode 1
99* |52.57.020 Tension spring Dynacode/Flexicode 2
100 |[52.57.025 Compression spring Dynacode 4
101 |52.57.110 Spring sheet Dynacode 107/Dynacode 128 4
102* (57.01.008 Grooved ball bearing 1
103 |[57.02.001 Bush bearing 1
104 |57.02.210 Bushing 1
105* |57.57.073 Bushing Dynacode 53 1
106 |59.57.005 Toothed belt wheel Dynacode/Flexicode 1
107 |59.57.015 Toothed belt wheel Dynacode 1
108 [59.57.020 Toothed belt wheel Dynacode 1
109* |59.57.218 Toothed belt Dynacode 1
110* |[59.57.339 Toothed belt Dynacode 1
111 |67.57.005 Cover, behind Dynacode 1
112 |67.57.015 Connecting plate Dynacode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

241106



71.57.650

DYNACODE 53-12 PRINT MECHANISM, LEFT

Pos |ldent-No.

Descriptionl

Description2

Quantity

113 |67.57.030

INTERMEDIATE PLATE

1

114* |[67.57.035 Keeper Dynacode
115 |67.57.045 Supporting plate Dynacode
116 |67.57.050 Sole plate for clutch Dynacode
117 |67.57.060 Washer Dynacode

118 |67.57.105

COVER PLATE

119 |67.57.110

Cover lateral, right

Dynacode 53

120 |67.57.115

Cover lateral, left

Dynacode 53

121* (70.57.015 Motor board Dynacode
122 |70.57.022 Circuit board Dynacode
123 |71.57.010 Clutch cpl Dynacode
124 |71.57.011 Serial stepper motor cpl Dynacode
125 |71.57.012 Parallel stepper motor cpl Dynacode
126 |71.57.013 Stepper motor ribbon rewiner Dynacode
127* 171.57.020 Valve cpl Dynacode
128* |[71.57.022 Cassette switch cpl Dynacode 53
129* |71.57.023 Final position switch cpl Dynacode
130 |71.57.025 LED cpl Dynacode
131 |71.57.040 Photocell dual transmission encoder Dynacode

132 [72.57.001

Toothed belt wheel cpl

Dynacode/Flexicode

133* |72.57.025A

Centering bushing cpl

Dynacode

134* [72.57.100

Bogie wheel

Dynacode 53

135* (72.57.110

Return pulley

Dynacode 53

136 |72.57.125

Ribbon rewinding/unwinding roller cpl

Dynacode 53

137 |72.57.130

Printhead bracket cpl

Dynacode 53

138 [72.57.137

Interlayer cpl, left

Dynacode 53, left

139 [72.57.142

Pressure bracket cpl, left

Dynacode 53, left

140 |72.57.145

Guiding roller cpl

Dynacode 53

Rlrlr|r|Id] R IMIRIN]IRIRrIRrRrRrIRrRrRr]RrRrlRr]RrRr]R ]|~

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.710

DYNACODE IP 107-12 PRINT MECHANISM, RIGHT

SPLASH-PROOF VERSION

26 /106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.710

DYNACODE IP 107-12 PRINT MECHANISM, RIGHT

SPLASH-PROOF VERSION

271106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.710

DYNACODE IP 107-12 PRINT MECHANISM, RIGHT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2 16.57.225 Ledge for cover plate IP65 Dynacode IP 107 2
3* |18.01.012 RING 5x1 1
4 37.57.005 Silicon foil self-adhesive in meters 0,04m
5 37.57.015 Cellular rubber pre-cut part 2
6 40.01.005V Shaft protection 5 mm stainless 1
7 42.14.210V Pin 2 x 10 mm 1
8 45.57.004 Carrier plate Dynacode IP 107/Dynacode IP 128, right 1
9 45.57.012 Cassette plate IP65 Dynacode 1
10 |45.57.022 Ledge Dynacode 1
11 |45.57.030 Strut Dynacode 2
12 |45.57.035 Handle Dynacode 1
13 |45.57.057 Closing lever Dynacode 1
14 |45.57.086 Bracket for valve IP65 Dynacode 1
15 |46.57.002 Cross bar IP65 Dynacode 1
16 |46.57.205 Centering bearing Dynacode 107 3
17 |47.03.003V Hexagon nut M3 stainless 8
18 ]48.10.406V Setscrew M4x6 stainless 1
19 |48.10.606V Setscrew M6x6 stainless 4
20 |48.15.003V Countersunk screw M3x6 stainless 15
21 |48.15.312V Countersunk screw M3x12 stainless 8
22 48.16.006V Socket cap screw M5x12 11
23 148.16.306V Socket cap screw M3x6 stainless 1
24 148.18.010 Spring pressure piece 2
25 |50.01.057V Washer 3.2 stainless 1
26 |52.57.225 SPRING PLATE 2
27 57.02.210 Bushing 1
28 |67.57.006 COVER BEHIND IP65 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.710
DYNACODE IP 107-12 PRINT MECHANISM, RIGHT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.57.016 Connecting plate IP65 Dynacode 1
30 |67.57.220 COVER PLATE 1
31 |71.57.700 Dynacode 107-12 print mechanism, right 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.700

DYNACODE 107-12 PRINT MECHANISM, RIGHT

QN
<
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.700

RIGHT

DYNACODE 107-12 PRINT MECHANISM
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.700

DYNACODE 107-12 PRINT MECHANISM, RIGHT
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.700
DYNACODE 107-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2* 10.57.005 Spocket wheel Dynacode 1
3 10.57.010 Clamping piece Dynacode 1
4 10.57.017 Bushing Dynacode 1
5 10.57.023 Bushing for coupling Dynacode 1
6 10.57.030 Bush bearing Dynacode 1
7 10.57.201 SCREW-IN CONNECTION 2
8 12.40.480 DISTANCE BOLT M4 X 80 2
9 12.57.001 PIN 1
10 [12.57.015 Spring pillar Dynacode/Flexicode 4
11 |12.57.020 Switching pin Dynacode 1
12 |16.57.001 Window Dynacode 1
13 |16.57.015 Limit stop Dynacode, right 1

14* [18.01.011 RING 5x1 2

15* ]18.57.025 Brake conus Dynacode 2
16 |27.03.010 LED holder 5 mm 2
17 |28.57.024 Connecting cable, pressure switch-motor plate Dynacode 1
18 |28.57.026 Connecting cable, encoder-motor plate, right Dynacode 1

19* |28.57.032 Printhead adapter Dynacode 1

20* |28.57.033 Printhead cable, power supply Dynacode 1
21 |28.57.041 Connecting cable, Dual-Reflection enc-motor plate right, Dynacode 1
22 |31.03.035 Photocell 1
23 |31.57.005 Cooling element Dynacode 1

24* |37.04.1010 Thermal printhead 107-12 Spectra Il/SPE II/LPM II/Dynacode/Duoprint 1
25 |37.57.005 Silicon foil self-adhesive in meters 0,01m
26 |37.57.201 SEAL RING 1
27 37.57.205 SEAL RING 2
28 37.57.400 Adhesive tape 6 mm 0,01

*Recommended spare part

Modifications and errors excepted Dynacode IP: 06.2023 33/106



71.57.700
DYNACODE 107-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
29* |37.67.001 Short-stroke cylinder DPM llI/Dynacode/Flexicode/DPM IV 2
30* |37.67.002 Switch DPM Ill/Dynacode/Flexicode 1
31* |37.67.025 Pneumatic tube 4 mm DPM lIll/Dynacode/APX, in meters 0,42m
32* |37.67.026 Pneumatic tube 8 mm DPM Ill/Dynacode/Flexicode, in meters 0,04m
33 |37.67.060 Screw joint connector inner thread 8 mm DPM llI/Dynacode 1
34* |[37.67.075 Seal ring DPM llI/Dynacode/Flexicode 2
35 [40.01.005V Shaft protection 5 mm stainless 1
36 |41.03.003V Lock washer M3 stainless 9
37 |41.03.004V Lock washer M4 stainless 25
38 |42.13.208V Grooved pin 2 x 8 mm 2
39 |42.13.410V TAPER PIN 4x10 S2 DIN 1472 2
40 42.13.414V Grooved pin 4 x 14 mm 4
41  |42.14.210V Pin 2 x 10 mm 1
42 143.06.316 Pin 3 x 16 mm 1
43 |45.57.003 CARRIER PLATE RIGHT SIDE 1
44 |45.57.010 Cassette plate Dynacode 1
45 |45.57.030 Strut Dynacode 2
46  |45.57.035 Handle Dynacode 1
47 |45.57.041 Carrier plate Dynacode 1
48 |45.57.042 Bearing for clutch Dynacode 2
49  |45.57.057 Closing lever Dynacode 1
50 |45.57.060 Clamping piece Dynacode 1
51 |45.57.075 Hose clamp Dynacode 1
52 |45.57.085 BRACKET 1
53 |45.57.090 Bracket for cover Dynacode 1
54 |45.57.205 Cover plate Dynacode 107 1
55 |45.57.210 Sole plate Dynacode 107, right 1
56 |45.57.220 Guiding carriage Dynacode 107, right 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.700
DYNACODE 107-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
57 |45.57.245 ADJUSTING PART 1
58 |45.57.252 Cable clip outside, for power cable Dynacode 107/Dynacode 128 1
59 |45.57.257 Cable clip inside, for powre cable Dynacode 107/Dynacode 128 1
60 |[45.57.265 GUIDING PLATE 1
61 |45.57.280 Cover Dynacode 107/Dynacode 128, right 1
62 |46.57.001 Cross bar Dynacode 1
63 [46.57.200 Centering ledge Dynacode 107/ILX 10X 3
64 |46.57.205 Centering bearing Dynacode 107 3
65 |46.57.215 Bearing pillar Dynacode 107 1
66 [46.57.220 Ribbon rewinding/unwinding pillar Dynacode 107 2
67 |46.57.230 Printhead shaft Dynacode 107 1
68 |46.57.240 Guiding pillar Dynacode 107 1
69 [47.05.001V Hexagon nut M4 stainless 3
70 |47.57.001 Nut M2 Dynacode 4
71 |48.10.004V Setscrew M3x4 stainless 2
72 48.10.005V Setscrew M4x4 stainless 3
73 |48.10.406V Setscrew M4x6 stainless 1
74 48.10.408V Setscrew M4x8 stainless 4
75 |48.10.505V Setscrew M5x5 stainless 4
76 48.14.105V Pan screw M2x5 stainless 14
77 |48.14.110V Pan screw M2x10 stainless
78 48.14.306V Pan screw M3x6 stainless
79 48.15.002V Pan screw M4x10 stainless 1
80 48.15.003V Countersunk screw M3x6 stainless 11
81 48.15.210V Pan screw M2.5x10 stainless 1
82 48.15.304V Countersunk screw M3x4 stainless 2
83 |48.15.308V Countersunk screw M3x8 stainless 4
84 48.15.312V Countersunk screw M3x12 stainless 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.700
DYNACODE 107-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.16.006V Socket cap screw M5x12 21
86 [48.16.306V Socket cap screw M3x6 stainless 21
87 148.16.312V Socket cap screw M3x12 stainless 17
88 148.16.316V Socket cap screw M3x16 stainless 6
89 [48.16.410V Socket cap screw M4x10 stainless 16
90 |48.16.412V Socket cap screw M4x12 stainless 12
91 |48.16.416V Socket cap screw M4x16 stainless 4
92 |48.16.430V Socket cap screw M4x30 stainless 1
93 48.16.460V Socket cap screw M4x60 stainless 4
94 |48.18.010 Spring pressure piece 2
95 148.19.306V Socket cap screw M3x6 stainless 2
96 |48.19.410V Socket cap screw M4x10 stainless 2
97 148.19.612V Socket cap screw M6x12 stainless 3
98 |48.20.408V Socket cap screw M4x8 stainless 5
99 |48.57.001 Screw Dynacode 1
100 |48.57.005 Screw Dynacode/LPM I 2
101 [50.01.057V Washer 3.2 stainless 2
102 [50.01.065V Lock washer 4.3 stainless 7
103* [52.57.002 Spring, right Dynacode 1
104* [52.57.006 Spring, left Dynacode 1
105* |[52.57.017 Tension spring Dynacode 1
106* |[52.57.020 Tension spring Dynacode/Flexicode 2
107 |52.57.025 Compression spring Dynacode 4
108 [52.57.110 Spring sheet Dynacode 107/Dynacode 128 8
109* |57.01.008 Grooved ball bearing 1
110 |[57.02.001 Bush bearing 1
111 |57.02.210 Bushing 1
112* |[57.57.075 Bushing Dynacode 107/Dynacode 128 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.700
DYNACODE 107-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
113 |59.57.005 Toothed belt wheel Dynacode/Flexicode 1
114 |59.57.015 Toothed belt wheel Dynacode 1
115 |59.57.020 Toothed belt wheel Dynacode 1
116* |[59.57.218 Toothed belt Dynacode 1
117* [59.57.339 Toothed belt Dynacode 1
118 [67.57.005 Cover, behind Dynacode 1
119 |67.57.015 Connecting plate Dynacode 1
120 |67.57.030 INTERMEDIATE PLATE 1
121* 167.57.035 Keeper Dynacode 1
122 |67.57.045 Supporting plate Dynacode 1
123 |67.57.050 Sole plate for clutch Dynacode 1
124 |67.57.060 Washer Dynacode 1
125 |67.57.200 Cover plate Dynacode 107, right 1
126 |67.57.210 Cover lateral, right Dynacode 107 1
127 |67.57.215 Cover lateral, left Dynacode 107 1
128* (70.57.015 Motor board Dynacode 1
129 [70.57.022 Circuit board Dynacode 1
130 |71.57.010 Clutch cpl Dynacode 1
131 |71.57.011 Serial stepper motor cpl Dynacode 1
132 [71.57.012 Parallel stepper motor cpl Dynacode 1
133 |71.57.013 Stepper motor ribbon rewiner Dynacode 1
134* (71.57.020 Valve cpl Dynacode 1
135 |[71.57.021 Cassette switch cpl Dynacode 107/Dynacode 128 1
136* |[71.57.023 Final position switch cpl Dynacode 2
137 |71.57.025 LED cpl Dynacode 1
138 |71.57.040 Photocell dual transmission encoder Dynacode 2
139 |[72.57.001 Toothed belt wheel cpl Dynacode/Flexicode 1
140* (72.57.025A Centering bushing cpl Dynacode 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.700
DYNACODE 107-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
141* (72.57.200 Bogie wheel Dynacode 107 1
142* |(72.57.210 Return pulley Dynacode 107 3
143 |72.57.225 Ribbon rewinding/unwinding roller cpl Dynacode 107 2
144 |72.57.230 Printhead bracket cpl Dynacode 107 1
145 |72.57.235 Interlayer cpl, right Dynacode 107, right 1
146 |72.57.240 Andruckbigel kpl. DYNACODE 107 rechts Dynacode 107, right 1
147 |72.57.245 Guiding roller cpl Dynacode 107 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.760

DYNACODE IP 107-12 PRINT MECHANISM, LEFT

SPLASH-PROOF VERSION

12
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.760

DYNACODE IP 107-12 PRINT MECHANISM, LEFT

SPLASH-PROOF VERSION

40/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.760

DYNACODE IP 107-12 PRINT MECHANISM, LEFT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2 16.57.225 Ledge for cover plate IP65 Dynacode IP 107 2
3* |18.01.012 RING 5x1 1
4 37.57.005 Silicon foil self-adhesive in meters 0,04m
5 37.57.015 Cellular rubber pre-cut part 2
6 40.01.005V Shaft protection 5 mm stainless 1
7 42.14.210V Pin 2 x 10 mm 1
8 45.57.008 CARRIER PLATE LEFT SIDE DYNACODE IP 107/128 1
9 45.57.012 Cassette plate IP65 Dynacode 1
10 |45.57.022 Ledge Dynacode 1
11 |45.57.030 Strut Dynacode 2
12 |45.57.035 Handle Dynacode 1
13 |45.57.057 Closing lever Dynacode 1
14 |45.57.086 Bracket for valve IP65 Dynacode 1
15 |46.57.002 Cross bar IP65 Dynacode 1
16 |46.57.205 Centering bearing Dynacode 107 3
17 |47.03.003V Hexagon nut M3 stainless 8
18 ]48.10.406V Setscrew M4x6 stainless 1
19 |48.10.606V Setscrew M6x6 stainless 4
20 |48.15.003V Countersunk screw M3x6 stainless 15
21 |48.15.312V Countersunk screw M3x12 stainless 8
22 48.16.006V Socket cap screw M5x12 11
23 148.16.306V Socket cap screw M3x6 stainless 1
24 148.18.010 Spring pressure piece 2
25 |50.01.057V Washer 3.2 stainless 1
26 |52.57.225 SPRING PLATE 2
27 57.02.210 Bushing 1
28 |67.57.006 COVER BEHIND IP65 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.760
DYNACODE IP 107-12 PRINT MECHANISM, LEFT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.57.016 Connecting plate IP65 Dynacode 1
30 |67.57.220 COVER PLATE 1
31 |71.57.750 Dynacode 107-12 print mechanism, left 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

\
00
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%

B

Modifications and errors excepted Dynacode IP: 06.2023 43 /106



71.57.750

DYNACODE 107-12 PRINT MECHANISM, LEFT

441106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.750

DYNACODE 107-12 PRINT MECHANISM, LEFT

45/106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2* 10.57.005 Spocket wheel Dynacode 1
3 10.57.010 Clamping piece Dynacode 1
4 10.57.017 Bushing Dynacode 1
5 10.57.023 Bushing for coupling Dynacode 1
6 10.57.030 Bush bearing Dynacode 1
7 10.57.201 SCREW-IN CONNECTION 2
8 12.40.480 DISTANCE BOLT M4 X 80 2
9 12.57.001 PIN 1
10 [12.57.015 Spring pillar Dynacode/Flexicode 4
11 |12.57.020 Switching pin Dynacode 1
12 |16.57.001 Window Dynacode 1
13 |16.57.020 Limit stop Dynacode, left 1

14* [18.01.011 RING 5x1 2

15* ]18.57.025 Brake conus Dynacode 2
16 |27.03.010 LED holder 5 mm 2
17 |28.57.024 Connecting cable, pressure switch-motor plate Dynacode 1
18 |28.57.025 Connecting cable, encoder-motor plate, left Dynacode 1

19* |28.57.032 Printhead adapter Dynacode 1

20* |28.57.033 Printhead cable, power supply Dynacode 1
21 |28.57.040 Connecting cable, Dual-Reflection enc-motor plate left, Dynacode 1
22 |31.03.035 Photocell 1
23 |31.57.005 Cooling element Dynacode 1

24* |37.04.1010 Thermal printhead 107-12 Spectra Il/SPE II/LPM II/Dynacode/Duoprint 1
25 |37.57.005 Silicon foil self-adhesive in meters 0,01m
26 |37.57.201 SEAL RING 1
27 37.57.205 SEAL RING 2
28 37.57.400 Adhesive tape 6 mm 0,01

*Recommended spare part

Modifications and errors excepted Dynacode IP: 06.2023 46/ 106



71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
29* |37.67.001 Short-stroke cylinder DPM llI/Dynacode/Flexicode/DPM IV 2
30* |37.67.002 Switch DPM Ill/Dynacode/Flexicode 1
31* |37.67.025 Pneumatic tube 4 mm DPM lIll/Dynacode/APX, in meters 0,38m
32* |37.67.026 Pneumatic tube 8 mm DPM Ill/Dynacode/Flexicode, in meters 0,04m
33 |37.67.060 Screw joint connector inner thread 8 mm DPM llI/Dynacode 1
34* |[37.67.075 Seal ring DPM llI/Dynacode/Flexicode 2
35 [40.01.005V Shaft protection 5 mm stainless 1
36 |41.03.003V Lock washer M3 stainless 9
37 |41.03.004V Lock washer M4 stainless 25
38 |42.13.208V Grooved pin 2 x 8 mm 2
39 |42.13.410V TAPER PIN 4x10 S2 DIN 1472 2
40 42.13.414V Grooved pin 4 x 14 mm 4
41  |42.14.210V Pin 2 x 10 mm 1
42 143.06.316 Pin 3 x 16 mm 1
43 |45.57.007 CARRIER PLATE LEFT SIDE 1
44 |45.57.010 Cassette plate Dynacode 1
45 |45.57.030 Strut Dynacode 2
46  |45.57.035 Handle Dynacode 1
47 |45.57.041 Carrier plate Dynacode 1
48 |45.57.042 Bearing for clutch Dynacode 2
49  |45.57.057 Closing lever Dynacode 1
50 |45.57.060 Clamping piece Dynacode 1
51 |45.57.075 Hose clamp Dynacode 1
52 |45.57.085 BRACKET 1
53 |45.57.090 Bracket for cover Dynacode 1
54 |45.57.205 Cover plate Dynacode 107 1
55 45.57.215 SOLE PLATE FOR DYNACODE 107 LEFT VERSION 1
56 |45.57.225 Guiding carriage Dynacode 107, left 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
57 |45.57.245 ADJUSTING PART 1
58 |45.57.250 Cable clip outside, for signal cable Dynacode 107/Dynacode 128, left 1
59 |45.57.252 Cable clip outside, for power cable Dynacode 107/Dynacode 128 1
60 |45.57.255 Cable clip inside, for signal cable Dynacode 107/Dynacode 128, left 1
61 |45.57.257 Cable clip inside, for powre cable Dynacode 107/Dynacode 128 1
62 |45.57.270 Guiding plate, left Dynacode 107/Dynacode 128, left 1
63 |45.57.282 Cover Dynacode 107/Dynacode 128, left 1
64 |46.57.001 Cross bar Dynacode 1
65 |46.57.200 Centering ledge Dynacode 107/ILX 10X 3
66 |46.57.205 Centering bearing Dynacode 107 3
67 |46.57.215 Bearing pillar Dynacode 107 1
68 |46.57.220 Ribbon rewinding/unwinding pillar Dynacode 107 2
69 [46.57.230 Printhead shaft Dynacode 107 1
70 |46.57.240 Guiding pillar Dynacode 107 1
71 |47.05.001V Hexagon nut M4 stainless 3
72 47.57.001 Nut M2 Dynacode 4
73 |48.10.004V Setscrew M3x4 stainless 2
74 48.10.005V Setscrew M4x4 stainless 3
75 |48.10.406V Setscrew M4x6 stainless 1
76 48.10.408V Setscrew M4x8 stainless 4
77 |48.10.505V Setscrew M5x5 stainless 4
78 48.14.105V Pan screw M2x5 stainless 14
79 |48.14.110V Pan screw M2x10 stainless 6
80 48.14.306V Pan screw M3x6 stainless
81 |48.15.002V Pan screw M4x10 stainless
82 48.15.003V Countersunk screw M3x6 stainless 11
83 |48.15.210V Pan screw M2.5x10 stainless
84 48.15.304V Countersunk screw M3x4 stainless

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
85 148.15.308V Countersunk screw M3x8 stainless 5
86 |48.15.312V Countersunk screw M3x12 stainless 1
87 48.16.006V Socket cap screw M5x12 21
88 148.16.306V Socket cap screw M3x6 stainless 21
89 48.16.312V Socket cap screw M3x12 stainless 17
90 |48.16.316V Socket cap screw M3x16 stainless 6
91 |48.16.410V Socket cap screw M4x10 stainless 16
92 |48.16.412V Socket cap screw M4x12 stainless 12
93 48.16.416V Socket cap screw M4x16 stainless 4
94 |48.16.430V Socket cap screw M4x30 stainless 1
95 148.16.460V Socket cap screw M4x60 stainless 4
96 |48.18.010 Spring pressure piece 2
97 148.19.306V Socket cap screw M3x6 stainless 2
98 |48.19.410V Socket cap screw M4x10 stainless 2
99 48.19.612V Socket cap screw M6x12 stainless 3
100 |(48.20.408V Socket cap screw M4x8 stainless 5
101 |48.57.001 Screw Dynacode 1
102 |48.57.005 Screw Dynacode/LPM I 2
103 |50.01.057V Washer 3.2 stainless 2
104 [50.01.065V Lock washer 4.3 stainless 7

105* [52.57.002 Spring, right Dynacode 1
106* [52.57.006 Spring, left Dynacode 1
107* |52.57.017 Tension spring Dynacode 1
108* (52.57.020 Tension spring Dynacode/Flexicode 2
109 |52.57.025 Compression spring Dynacode 4
110 [52.57.110 Spring sheet Dynacode 107/Dynacode 128 8
111* |57.01.008 Grooved ball bearing 1
112 [57.02.001 Bush bearing 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
113 |57.02.210 Bushing 1
114* |[57.57.075 Bushing Dynacode 107/Dynacode 128 2
115 |59.57.005 Toothed belt wheel Dynacode/Flexicode 1
116 |59.57.015 Toothed belt wheel Dynacode 1
117 |59.57.020 Toothed belt wheel Dynacode 1
118* |59.57.218 Toothed belt Dynacode 1
119* |[59.57.339 Toothed belt Dynacode 1
120 [67.57.005 Cover, behind Dynacode 1
121 |67.57.015 Connecting plate Dynacode 1
122 |67.57.030 INTERMEDIATE PLATE 1
123* |(67.57.035 Keeper Dynacode 1
124 167.57.045 Supporting plate Dynacode 1
125 |67.57.050 Sole plate for clutch Dynacode 1
126 |67.57.060 Washer Dynacode 1
127 |67.57.205 COVER PLATE 1
128 |67.57.210 Cover lateral, right Dynacode 107 1
129 |67.57.215 Cover lateral, left Dynacode 107 1
130* (70.57.015 Motor board Dynacode 1
131 [70.57.022 Circuit board Dynacode 1
132 |71.57.010 Clutch cpl Dynacode 1
133 |71.57.011 Serial stepper motor cpl Dynacode 1
134 [71.57.012 Parallel stepper motor cpl Dynacode 1
135 |71.57.013 Stepper motor ribbon rewiner Dynacode 1
136* (71.57.020 Valve cpl Dynacode 1
137 |71.57.021 Cassette switch cpl Dynacode 107/Dynacode 128 1
138* [71.57.023 Final position switch cpl Dynacode 2
139 |71.57.025 LED cpl Dynacode 1
140 |71.57.040 Photocell dual transmission encoder Dynacode 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.750
DYNACODE 107-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
141 [72.57.001 Toothed belt wheel cpl Dynacode/Flexicode 1
142* [72.57.025A Centering bushing cpl Dynacode 2
143* (72.57.200 Bogie wheel Dynacode 107 1
144* (72.57.210 Return pulley Dynacode 107 3
145 |72.57.225 Ribbon rewinding/unwinding roller cpl Dynacode 107 2
146 |72.57.230 Printhead bracket cpl Dynacode 107 1
147 |72.57.237 Interlayer cpl, left Dynacode 107, left 1
148 |72.57.242 Pressure bracket cpl Dynacode 107, left 1
149 |72.57.245 Guiding roller cpl Dynacode 107 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.810

DYNACODE IP 128-12 PRINT MECHANISM, RIGHT

SPLASH-PROOF VERSION
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.810

DYNACODE IP 128-12 PRINT MECHANISM, RIGHT

SPLASH-PROOF VERSION
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.810

DYNACODE IP 128-12 PRINT MECHANISM, RIGHT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2 16.57.325 Ledge for cover plate IP65 Dynacode IP 128 2
3* |18.01.012 RING 5x1 1
4 37.57.005 Silicon foil self-adhesive in meters 0,04m
5 37.57.015 Cellular rubber pre-cut part 1
6 40.01.005V Shaft protection 5 mm stainless 1
7 42.14.210V Pin 2 x 10 mm 1
8 45.57.004 Carrier plate Dynacode IP 107/Dynacode IP 128, right 1
9 45.57.012 Cassette plate IP65 Dynacode 1
10 |45.57.022 Ledge Dynacode 1
11 |45.57.030 Strut Dynacode 2
12 |45.57.035 Handle Dynacode 1
13 |45.57.057 Closing lever Dynacode 1
14 |45.57.086 Bracket for valve IP65 Dynacode 1
15 |46.57.002 Cross bar IP65 Dynacode 1
16 |46.57.305 Centering bearing Dynacode 128 3
17 |47.03.003V Hexagon nut M3 stainless 8
18 ]48.10.406V Setscrew M4x6 stainless 1
19 |48.10.606V Setscrew M6x6 stainless 4
20 |48.15.003V Countersunk screw M3x6 stainless 15
21 |48.15.312V Countersunk screw M3x12 stainless 8
22 48.16.006V Socket cap screw M5x12 11
23 148.16.306V Socket cap screw M3x6 stainless 1
24 148.18.010 Spring pressure piece 2
25 |50.01.057V Washer 3.2 stainless 1
26 |52.57.325 SPRING PLATE 2
27 57.02.210 Bushing 1
28 |67.57.006 COVER BEHIND IP65 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.810
DYNACODE IP 128-12 PRINT MECHANISM, RIGHT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.57.016 Connecting plate IP65 Dynacode 1
30 |67.57.320 COVER PLATE 1
31 |71.57.800 Dynacode 128-12 print mechanism, right 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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DYNACODE 128-12 PRINT MECHANISM, RIGHT

71.57.800

56 /106

29

13

/ \6@w
/i

B g
= S 28 mBhe

7

65

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.800
DYNACODE 128-12 PRINT MECHANISM, RIGHT

Modifications and errors excepted Dynacode IP: 06.2023 57 /106



71.57.800

DYNACODE 128-12 PRINT MECHANISM, RIGHT
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.800

DYNACODE 128-12 PRINT MECHANISM, RIGHT

Pos |ldent-No.

Descriptionl

Description2

Quantity

1 10.57.001 Bushing for centering bearing Dynacode 3
2* 10.57.005 Spocket wheel Dynacode 1
3 10.57.010 Clamping piece Dynacode 1
4 10.57.017 Bushing Dynacode 1
5 10.57.023 Bushing for coupling Dynacode 1
6 10.57.030 Bush bearing Dynacode 1
7 10.57.201 SCREW-IN CONNECTION 1
8 10.57.301 SCREW-IN CONNECTION 1
9 12.40.480 DISTANCE BOLT M4 X 80 2
10 [12.57.001 PIN 1
11 |12.57.015 Spring pillar Dynacode/Flexicode 4
12 |12.57.020 Switching pin Dynacode 1
13 |16.57.001 Window Dynacode 1
14 |16.57.015 Limit stop Dynacode, right 1
15* [18.01.011 RING 5x1 2
16* |18.57.025 Brake conus Dynacode 2
17 |27.03.010 LED holder 5 mm 2
18 |28.57.024 Connecting cable, pressure switch-motor plate Dynacode 1
19 |28.57.026 Connecting cable, encoder-motor plate, right Dynacode 1
20* |28.57.032 Printhead adapter Dynacode 1
21* 128.57.033 Printhead cable, power supply Dynacode 1
22 28.57.041 Connecting cable, Dual-Reflection enc-motor plate right, Dynacode 1
23  |31.03.035 Photocell 1
24  |31.57.005 Cooling element Dynacode 1
25*  |37.04.1280 Thermal printhead 128-12 Dynacode/Dynacode I 1
26 37.57.005 Silicon foil self-adhesive in meters 0,01m
27 37.57.201 SEAL RING 1
28 |37.57.205 SEAL RING 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.800
DYNACODE 128-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
29 37.57.400 Adhesive tape 6 mm 0,01
30* |37.67.001 Short-stroke cylinder DPM Ill/Dynacode/Flexicode/DPM IV 2
31* |37.67.002 Switch DPM lll/Dynacode/Flexicode 1
32* |37.67.025 Pneumatic tube 4 mm DPM Ill/Dynacode/APX, in meters 0,42m
33* |37.67.026 Pneumatic tube 8 mm DPM lIll/Dynacode/Flexicode, in meters 0,04m
34 |37.67.060 Screw joint connector inner thread 8 mm DPM llI/Dynacode 1
35* [37.67.075 Seal ring DPM llI/Dynacode/Flexicode 2
36 |40.01.005V Shaft protection 5 mm stainless 1
37 |41.03.003V Lock washer M3 stainless 9
38 ]41.03.004V Lock washer M4 stainless 25
39 [42.13.208V Grooved pin 2 x 8 mm 2
40 |42.13.410V TAPER PIN 4x10 S2 DIN 1472 2
41  |42.13.414V Grooved pin 4 x 14 mm 4
42  |42.14.210V Pin 2 x 10 mm 1
43 |43.06.316 Pin 3 x 16 mm 1
44  |45.57.003 CARRIER PLATE RIGHT SIDE 1
45 |45.57.010 Cassette plate Dynacode 1
46  |45.57.030 Strut Dynacode 2
47 |45.57.035 Handle Dynacode 1
48 |45.57.041 Carrier plate Dynacode 1
49  |45.57.042 Bearing for clutch Dynacode 2
50 |45.57.057 Closing lever Dynacode 1
51 |45.57.060 Clamping piece Dynacode 1
52 |45.57.075 Hose clamp Dynacode 1
53 |45.57.085 BRACKET 1
54 145.57.090 Bracket for cover Dynacode 1
55 |45.57.252 Cable clip outside, for power cable Dynacode 107/Dynacode 128 1
56 |45.57.257 Cable clip inside, for powre cable Dynacode 107/Dynacode 128 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.800
DYNACODE 128-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
57 |45.57.265 GUIDING PLATE 1
58 |45.57.280 Cover Dynacode 107/Dynacode 128, right 1
59 |45.57.305 Cover plate Dynacode 128 1
60 [45.57.310 Sole plate, right Dynacode 128, right 1
61 |45.57.320 Guiding carriage, right Dynacode 128, right 1
62 |45.57.345 ADJUSTING PART 1
63 |46.57.001 Cross bar Dynacode 1
64 |46.57.300 Centering ledge Dynacode 128 3
65 |46.57.305 Centering bearing Dynacode 128 3
66 |46.57.315 Bearing pillar Dynacode 128 1
67 |46.57.320 Ribbon rewinding/unwinding pillar Dynacode 128 2
68 |46.57.330 Printhead shaft Dynacode 128 1
69 |46.57.340 Guiding pillar Dynacode 128 1
70 |47.05.001V Hexagon nut M4 stainless 3
71 |47.57.001 Nut M2 Dynacode 4
72 48.10.004V Setscrew M3x4 stainless 2
73 |48.10.005V Setscrew M4x4 stainless 3
74 48.10.406V Setscrew M4x6 stainless 1
75 |48.10.408V Setscrew M4x8 stainless 4
76 48.10.505V Setscrew M5x5 stainless 4
77 48.14.105V Pan screw M2x5 stainless 14
78 48.14.110V Pan screw M2x10 stainless
79 |48.14.306V Pan screw M3x6 stainless
80 48.15.002V Pan screw M4x10 stainless 1
81 |48.15.003V Countersunk screw M3x6 stainless 11
82 48.15.210V Pan screw M2.5x10 stainless
83 |48.15.304V Countersunk screw M3x4 stainless
84 48.15.308V Countersunk screw M3x8 stainless 4

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.800
DYNACODE 128-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
85 48.15.312V Countersunk screw M3x12 stainless 1
86 [48.16.006V Socket cap screw M5x12 21
87 148.16.306V Socket cap screw M3x6 stainless 21
88 [48.16.312V Socket cap screw M3x12 stainless 17
89 48.16.316V Socket cap screw M3x16 stainless 6
90 |48.16.410V Socket cap screw M4x10 stainless 16
91 48.16.412V Socket cap screw M4x12 stainless 12
92 |48.16.416V Socket cap screw M4x16 stainless 4
93 48.16.430V Socket cap screw M4x30 stainless 1
94 |48.16.460V Socket cap screw M4x60 stainless 4
95 148.18.010 Spring pressure piece 2
96 |48.19.306V Socket cap screw M3x6 stainless 2
97 148.19.410V Socket cap screw M4x10 stainless 2
98 |48.19.612V Socket cap screw M6x12 stainless 3
99 148.20.408V Socket cap screw M4x8 stainless 5
100 |48.57.001 Screw Dynacode 1
101 |48.57.005 Screw Dynacode/LPM I 2
102 [50.01.057V Washer 3.2 stainless 2
103 |50.01.065V Lock washer 4.3 stainless 7
104* [52.57.002 Spring, right Dynacode 1
105* [52.57.006 Spring, left Dynacode 1
106* |[52.57.017 Tension spring Dynacode 1
107* [52.57.020 Tension spring Dynacode/Flexicode 2
108 [52.57.025 Compression spring Dynacode 4
109 |52.57.110 Spring sheet Dynacode 107/Dynacode 128 8
110* (57.01.008 Grooved ball bearing 1
111 |57.02.001 Bush bearing 1
112 |57.02.210 Bushing 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.800
DYNACODE 128-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
113* [57.57.075 Bushing Dynacode 107/Dynacode 128 2
114 |59.57.005 Toothed belt wheel Dynacode/Flexicode 1
115 |59.57.015 Toothed belt wheel Dynacode 1
116 |59.57.020 Toothed belt wheel Dynacode 1
117* |59.57.218 Toothed belt Dynacode 1
118* ]59.57.339 Toothed belt Dynacode 1
119 |67.57.005 Cover, behind Dynacode 1
120 |67.57.015 Connecting plate Dynacode 1
121 |67.57.030 INTERMEDIATE PLATE 1
122* 167.57.035 Keeper Dynacode 1
123 |67.57.045 Supporting plate Dynacode 1
124 167.57.050 Sole plate for clutch Dynacode 1
125 |67.57.060 Washer Dynacode 1
126 |67.57.300 COVER PLATE 1
127 |67.57.310 COVER RIGHT SIDE 1
128 |67.57.315 COVER LEFT SIDE 1
129* (70.57.015 Motor board Dynacode 1
130 [70.57.022 Circuit board Dynacode 1
131 |71.57.010 Clutch cpl Dynacode 1
132 [71.57.011 Serial stepper motor cpl Dynacode 1
133 |71.57.012 Parallel stepper motor cpl Dynacode 1
134 [71.57.013 Stepper motor ribbon rewiner Dynacode 1
135* |71.57.020 Valve cpl Dynacode 1
136 |[71.57.021 Cassette switch cpl Dynacode 107/Dynacode 128 1
137* |71.57.023 Final position switch cpl Dynacode 2
138 |71.57.025 LED cpl Dynacode 1
139 |71.57.040 Photocell dual transmission encoder Dynacode 2
140 |[72.57.001 Toothed belt wheel cpl Dynacode/Flexicode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.800
DYNACODE 128-12 PRINT MECHANISM, RIGHT

Pos [ldent-No. Descriptionl Description2 Quantity
141* (72.57.025A Centering bushing cpl Dynacode 2
142* (72.57.300 Bogie wheel Dynacode 128 1
143* (72.57.310 Return pulley Dynacode 128 3
144 |72.57.325 Ribbon rewinding/unwinding roller cpl Dynacode 128 2
145 |72.57.330 Printhead bracket cpl Dynacode 128 1
146 |72.57.335 Interlayer cpl, right Dynacode 128, right 1
147 |72.57.340 Pressure bracket cpl, right Dynacode 128, right 1
148 |72.57.345 Guiding roller cpl Dynacode 128 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.860

DYNACODE IP 128-12 PRINT MECHANISM, LEFT

SPLASH-PROOF VERSION
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.860

DYNACODE IP 128-12 PRINT MECHANISM, LEFT

SPLASH-PROOF VERSION
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.860

DYNACODE IP 128-12 PRINT MECHANISM, LEFT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.001 Bushing for centering bearing Dynacode 3
2 16.57.325 Ledge for cover plate IP65 Dynacode IP 128 2
3* |18.01.012 RING 5x1 1
4 37.57.005 Silicon foil self-adhesive in meters 0,04m
5 37.57.015 Cellular rubber pre-cut part 2
6 40.01.005V Shaft protection 5 mm stainless 1
7 42.14.210V Pin 2 x 10 mm 1
8 45.57.008 CARRIER PLATE LEFT SIDE DYNACODE IP 107/128 1
9 45.57.012 Cassette plate IP65 Dynacode 1
10 |45.57.022 Ledge Dynacode 1
11 |45.57.030 Strut Dynacode 2
12 |45.57.035 Handle Dynacode 1
13 |45.57.057 Closing lever Dynacode 1
14 |45.57.086 Bracket for valve IP65 Dynacode 1
15 |46.57.002 Cross bar IP65 Dynacode 1
16 |46.57.305 Centering bearing Dynacode 128 3
17 |47.03.003V Hexagon nut M3 stainless 8
18 ]48.10.406V Setscrew M4x6 stainless 1
19 |48.10.606V Setscrew M6x6 stainless 4
20 |48.15.003V Countersunk screw M3x6 stainless 15
21 |48.15.312V Countersunk screw M3x12 stainless 8
22 48.16.006V Socket cap screw M5x12 11
23 148.16.306V Socket cap screw M3x6 stainless 1
24 148.18.010 Spring pressure piece 2
25 |50.01.057V Washer 3.2 stainless 1
26 |52.57.325 SPRING PLATE 2
27 57.02.210 Bushing 1
28 |67.57.006 COVER BEHIND IP65 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.860
DYNACODE IP 128-12 PRINT MECHANISM, LEFT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |67.57.016 Connecting plate IP65 Dynacode 1
30 |67.57.320 COVER PLATE 1
31 |71.57.850 Dynacode 128-12 print mechanism, left 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.850

DYNACODE 128-12 PRINT MECHANISM, LEFT
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.850

DYNACODE 128-12 PRINT MECHANISM, LEFT

86
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.850

DYNACODE 128-12 PRINT MECHANISM, LEFT
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Dynacode IP: 06.2023

Modifications and errors excepted



71.57.850

DYNACODE 128-12 PRINT MECHANISM, LEFT

Pos |ldent-No.

Descriptionl

Description2

Quantity

1 10.57.001 Bushing for centering bearing Dynacode 3
2* 10.57.005 Spocket wheel Dynacode 1
3 10.57.010 Clamping piece Dynacode 1
4 10.57.017 Bushing Dynacode 1
5 10.57.023 Bushing for coupling Dynacode 1
6 10.57.030 Bush bearing Dynacode 1
7 10.57.201 SCREW-IN CONNECTION 1
8 10.57.301 SCREW-IN CONNECTION 1
9 12.40.480 DISTANCE BOLT M4 X 80 2
10 [12.57.001 PIN 1
11 |12.57.015 Spring pillar Dynacode/Flexicode 4
12 |12.57.020 Switching pin Dynacode 1
13 |16.57.001 Window Dynacode 1
14  |16.57.020 Limit stop Dynacode, left 1
15* [18.01.011 RING 5x1 2
16* |18.57.025 Brake conus Dynacode 2
17 |27.03.010 LED holder 5 mm 2
18 |28.57.024 Connecting cable, pressure switch-motor plate Dynacode 1
19 |28.57.025 Connecting cable, encoder-motor plate, left Dynacode 1
20* |28.57.032 Printhead adapter Dynacode 1
21* 128.57.033 Printhead cable, power supply Dynacode 1
22 28.57.040 Connecting cable, Dual-Reflection enc-motor plate left, Dynacode 1
23  |31.03.035 Photocell 1
24  |31.57.005 Cooling element Dynacode 1
25*  |37.04.1280 Thermal printhead 128-12 Dynacode/Dynacode I 1
26 37.57.005 Silicon foil self-adhesive in meters 0,01m
27 37.57.201 SEAL RING 1
28 |37.57.205 SEAL RING 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.850
DYNACODE 128-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
29 37.57.400 Adhesive tape 6 mm 0,01
30* |37.67.001 Short-stroke cylinder DPM Ill/Dynacode/Flexicode/DPM IV 2
31* |37.67.002 Switch DPM lll/Dynacode/Flexicode 1
32* |37.67.025 Pneumatic tube 4 mm DPM Ill/Dynacode/APX, in meters 0,38m
33* |37.67.026 Pneumatic tube 8 mm DPM lIll/Dynacode/Flexicode, in meters 0,04m
34 |37.67.060 Screw joint connector inner thread 8 mm DPM llI/Dynacode 1
35* [37.67.075 Seal ring DPM llI/Dynacode/Flexicode 2
36 |40.01.005V Shaft protection 5 mm stainless 1
37 ]41.03.003V Lock washer M3 stainless 10
38 ]41.03.004V Lock washer M4 stainless 25
39 [42.13.208V Grooved pin 2 x 8 mm 2
40 |42.13.410V TAPER PIN 4x10 S2 DIN 1472 2
41  |42.13.414V Grooved pin 4 x 14 mm 4
42  |42.14.210V Pin 2 x 10 mm 1
43 |43.06.316 Pin 3 x 16 mm 1
44  |45.57.007 CARRIER PLATE LEFT SIDE 1
45 |45.57.010 Cassette plate Dynacode 1
46  |45.57.030 Strut Dynacode 2
47 |45.57.035 Handle Dynacode 1
48 |45.57.041 Carrier plate Dynacode 1
49  |45.57.042 Bearing for clutch Dynacode 2
50 |45.57.057 Closing lever Dynacode 1
51 |45.57.060 Clamping piece Dynacode 1
52 |45.57.075 Hose clamp Dynacode 1
53 |45.57.085 BRACKET 1
54 145.57.090 Bracket for cover Dynacode 1
55 |45.57.250 Cable clip outside, for signal cable Dynacode 107/Dynacode 128, left 1
56 |45.57.252 Cable clip outside, for power cable Dynacode 107/Dynacode 128 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.850
DYNACODE 128-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
57 |45.57.255 Cable clip inside, for signal cable Dynacode 107/Dynacode 128, left 1
58 |45.57.257 Cable clip inside, for powre cable Dynacode 107/Dynacode 128 1
59 |45.57.270 Guiding plate, left Dynacode 107/Dynacode 128, left 1
60 |45.57.282 Cover Dynacode 107/Dynacode 128, left 1
61 |45.57.305 Cover plate Dynacode 128 1
62 |45.57.315 SOLE PLATE FOR DYNACODE 128 LEFT VERSION 1
63 |45.57.325 GUIDING CARRIAGE 1
64 |45.57.345 ADJUSTING PART 1
65 |46.57.001 Cross bar Dynacode 1
66 |[46.57.300 Centering ledge Dynacode 128 3
67 |46.57.305 Centering bearing Dynacode 128 3
68 |46.57.315 Bearing pillar Dynacode 128 1
69 |46.57.320 Ribbon rewinding/unwinding pillar Dynacode 128 2
70 |46.57.330 Printhead shaft Dynacode 128 1
71 |46.57.340 Guiding pillar Dynacode 128 1
72 |47.05.001V Hexagon nut M4 stainless 3
73 |47.57.001 Nut M2 Dynacode 4
74  148.10.004V Setscrew M3x4 stainless 2
75 |48.10.005V Setscrew M4x4 stainless 3
76 148.10.406V Setscrew M4x6 stainless 1
77 |48.10.408V Setscrew M4x8 stainless 4
78 148.10.505V Setscrew M5x5 stainless 4
79 148.14.105V Pan screw M2x5 stainless 14
80 [48.14.110V Pan screw M2x10 stainless
81 |48.14.306V Pan screw M3x6 stainless
82 48.15.002V Pan screw M4x10 stainless 1
83 |48.15.003V Countersunk screw M3x6 stainless 11
84 |48.15.210V Pan screw M2.5x10 stainless 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023

741106



71.57.850
DYNACODE 128-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
85 148.15.304V Countersunk screw M3x4 stainless 2
86 |48.15.308V Countersunk screw M3x8 stainless 5
87 48.15.312V Countersunk screw M3x12 stainless 1
88 148.16.006V Socket cap screw M5x12 21
89 48.16.306V Socket cap screw M3x6 stainless 21
90 |48.16.312V Socket cap screw M3x12 stainless 17
91 |48.16.316V Socket cap screw M3x16 stainless 6
92 |48.16.410V Socket cap screw M4x10 stainless 16
93 48.16.412V Socket cap screw M4x12 stainless 12
94 |48.16.416V Socket cap screw M4x16 stainless 4
95 148.16.430V Socket cap screw M4x30 stainless 1
96 |48.16.460V Socket cap screw M4x60 stainless 4
97 148.18.010 Spring pressure piece 2
98 |48.19.306V Socket cap screw M3x6 stainless 2
99 48.19.410V Socket cap screw M4x10 stainless 2
100 |(48.19.612V Socket cap screw M6x12 stainless 3
101 [48.20.408V Socket cap screw M4x8 stainless 5
102 |48.57.001 Screw Dynacode 1
103 |48.57.005 Screw Dynacode/LPM I 2
104 [50.01.057V Washer 3.2 stainless 2
105 |50.01.065V Lock washer 4.3 stainless 7
106* [52.57.002 Spring, right Dynacode 1
107* [52.57.006 Spring, left Dynacode 1
108* [52.57.017 Tension spring Dynacode 1
109* ([52.57.020 Tension spring Dynacode/Flexicode 2
110 |[52.57.025 Compression spring Dynacode 4
111 |52.57.110 Spring sheet Dynacode 107/Dynacode 128 8
112* (57.01.008 Grooved ball bearing 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.850
DYNACODE 128-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
113 [57.02.001 Bush bearing 1
114 |57.02.210 Bushing 1
115* ([57.57.075 Bushing Dynacode 107/Dynacode 128 2
116 |59.57.005 Toothed belt wheel Dynacode/Flexicode 1
117 |59.57.015 Toothed belt wheel Dynacode 1
118 |59.57.020 Toothed belt wheel Dynacode 1
119* |[59.57.218 Toothed belt Dynacode 1
120* ]59.57.339 Toothed belt Dynacode 1
121 |67.57.005 Cover, behind Dynacode 1
122 167.57.015 Connecting plate Dynacode 1
123 |67.57.030 INTERMEDIATE PLATE 1
124* 167.57.035 Keeper Dynacode 1
125 |67.57.045 Supporting plate Dynacode 1
126 |67.57.050 Sole plate for clutch Dynacode 1
127 |67.57.060 Washer Dynacode 1
128 |67.57.305 COVER PLATE 1
129 |67.57.310 COVER RIGHT SIDE 1
130 |[67.57.315 COVER LEFT SIDE 1
131* (70.57.015 Motor board Dynacode 1
132 [70.57.022 Circuit board Dynacode 1
133 |71.57.010 Clutch cpl Dynacode 1
134 [71.57.011 Serial stepper motor cpl Dynacode 1
135 |71.57.012 Parallel stepper motor cpl Dynacode 1
136 |[71.57.013 Stepper motor ribbon rewiner Dynacode 1
137* |71.57.020 Valve cpl Dynacode 1
138 |[71.57.021 Cassette switch cpl Dynacode 107/Dynacode 128 1
139* |71.57.023 Final position switch cpl Dynacode 2
140 |71.57.025 LED cpl Dynacode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.850

DYNACODE 128-12 PRINT MECHANISM, LEFT

Pos [ldent-No. Descriptionl Description2 Quantity
141 |71.57.040 Photocell dual transmission encoder Dynacode 2
142 [72.57.001 Toothed belt wheel cpl Dynacode/Flexicode 1
143* (72.57.025A Centering bushing cpl Dynacode 2
144* (72.57.300 Bogie wheel Dynacode 128 1
145* (72.57.310 Return pulley Dynacode 128 3
146 |72.57.325 Ribbon rewinding/unwinding roller cpl Dynacode 128 2
147 |72.57.330 Printhead bracket cpl Dynacode 128 1
148 |72.57.337 Interlayer cpl, left Dynacode 128, left 1
149 [72.57.342 Pressure bracket cpl, left Dynacode 128, left 1
150 |72.57.345 Guiding roller cpl Dynacode 128 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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DYNACODE IP CONTROL UNIT
SPLASH-PROOF VERSION

71.57.910

781106

Dynacode IP: 06.2023

Modifications and errors excepted



71.57.910

DYNACODE IP CONTROL UNIT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.41.008 Spacer sleeve 8x4.2x5mm 4
2 10.55.005 Spacer ring Vario/Spectra
3* 24.02.009 Fine-wire fuse 4.0 A 5x20
25.04.070 SUB-D dust protection cap 9-pin P67
25.04.090 HF flange sealing for p-pin bushing
25.04.100 SUB-D fixing set
26.57.010 Foil keyboard Dynacode, "IP cover"
8* |28.15.011 Connecting cable CPU-power supply 250 mm Desco/DPM ll/Spectra 216/Pica Il/Dynacode

9 28.48.035A

Connecting cable, control unit-CPU

Vita [l/Compa II/SPX l/Vario III/DC Il/SPE Il

10 |28.57.006 Connecting cable, voltage power supply-CPU Dynacode

11 |28.57.009 Connecting cable, CF-CPU special length 600 mm DPM Il xi

12 |28.57.010 Connecting cable, signal back panel-CPU Dynacode

13 |28.57.014 Connecting cable, protective conductor-GND Dynacode/Flexicode
14 |28.57.100 Connecting cable, RS232-CPU housing Dynacode IP
15 |28.57.102 Connecting cable USB Dynacode IP
16 28.57.103 CABLE FOR ENCODER

17 28.57.104 GROUNDED CONDUCTOR

18 |28.57.105 Patch cable 0.5 m Dynacode IP
19 |35.01.005 Flexiprint harness bracket

20* |37.57.001 Power supply Dynacode/SPX

21 |37.57.900

Case for control unit IP65

Dynacode, pre-assembled

22 [41.03.003V

Lock washer M3 stainless

23 |41.03.004V

Lock washer M4 stainless

24 |47.04.001V

Hexagon nut M3 stainless

25 |48.05.010

Countersunk-head screw

26 |48.16.406V

Socket cap screw M4x6 stainless

27 50.01.057V

Washer 3.2 stainless

28 150.01.063V

Lock washer 5.3 stainless

RlJlOojoo|NV]OIN|FP]|FPIFP|IPIFP]IP|IP|IFPIP|IFRP]IPIFRPIFP]|IRP]IFP|IPIN]IFPIFPIN]A~

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.910
DYNACODE IP CONTROL UNIT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 50.01.065V Lock washer 4.3 stainless 6
30 |70.40.205 CF interface cpl rev. C Dynacode/DPM llI xi IP65 1
31* ]70.57.002 CPU Dynacode 1
32 71.48.030A Control unit SH3-111 cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
33 |71.57.110 Connecting cable 48 V, interface/power supply Dynacode IP 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.910A

DYNACODE IP CONTROL UNIT
SPLASH-PROOF VERSION

N
35

34(4x)

. 20 nicht gezeichnet!
Pos. 20 not illustrated!
Pos. 20 pas illustré!

Pos. 20 sin ilustracion!

Modifications and errors excepted Dynacode IP: 06.2023 81/106



71.57.910A

DYNACODE IP CONTROL UNIT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
10.41.008 Spacer sleeve 8x4.2x5mm 4
12.40.415 DISTANCE BOLT M4 X 15 4

3 12.40.440 Distance bolt M4x40 4
4*  124.02.009 Fine-wire fuse 4.0 A 5x20 2
5 25.04.070 SUB-D dust protection cap 9-pin P67 1
6 25.04.090 HF flange sealing for p-pin bushing 1
7 25.04.100 SUB-D fixing set 2
8 26.57.010 Foil keyboard Dynacode, "IP cover" 1
9 28.04.105 Insolated sleeve 5x0.6, silicone black 0,07m
10* |28.15.011 Connecting cable CPU-power supply 250 mm Desco/DPM ll/Spectra 216/Pica Il/Dynacode 1
11 |28.48.035A Connecting cable, control unit-CPU Vita ll/Compa II/SPX II/Vario 11I/DC II/SPE lI 1
12 |28.57.014 Connecting cable, protective conductor-GND Dynacode/Flexicode 1
13 |28.57.100A RA232-CPU housing Dynacode IP 1
14 |28.57.102 Connecting cable USB Dynacode IP 1
15 |28.57.103A CABLE FOR ENCODER 1
16 |28.57.104A GROUNDED CONDUCTOR 1
17 28.57.105 Patch cable 0.5 m Dynacode IP 1
18 |28.57.109A power supply-CPU 48V Dynacode IP 1
19 |28.57.110A Connecting cable, signals back panel-CPU Dynacode IP 1
20 |35.01.002 Cable joint 100x2.5 mm 10
21 |35.01.011 Cord-Clip 8 mm 2
22* |37.57.001 Power supply Dynacode/SPX 1
23 |37.57.900 Case for control unit IP65 Dynacode, pre-assembled 1
24 141.02.003V FAN SHAPED WASHER M5 1
25 41.02.004V FAN SHAPED WASHER M6 1
26 [41.03.003V Lock washer M3 stainless 1
27 41.03.004V Lock washer M4 stainless 2
28 |47.04.001V Hexagon nut M3 stainless 5

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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71.57.910A

DYNACODE IP CONTROL UNIT
SPLASH-PROOF VERSION

Pos [ldent-No. Descriptionl Description2 Quantity
29 |47.05.001VvV Hexagon nut M4 stainless 2
30 |48.05.010 Countersunk-head screw 2
31 |48.16.406V Socket cap screw M4x6 stainless 14
32 148.19.406V Socket cap screw M4x6 stainless 6
33 50.01.047V LOCK WASHER 1
34 |50.01.057V Washer 3.2 stainless 9
35 |[50.01.063V Lock washer 5.3 stainless 1
36 |50.01.065V Lock washer 4.3 stainless 14
37 67.57.098 Intermediate bottom Dynacode IP65 1
38 67.57.099 ANGLE FOR POWER SUPPLY DYNACODE IP65 2
39* [70.57.006 CPU Dynacode Il 1
40 |71.48.030A Control unit SH3-11I cpl Vita/Comap/Duoprint/Dynacode/Spectra LCD/ALP 1
41 |71.57.110 Connecting cable 48 V, interface/power supply Dynacode IP 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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CASE FOR CONTROL UNIT IP65
DYNACODE, PRE-ASSEMBLED

37.57.900

84 /106

Dynacode IP: 06.2023

Modifications and errors excepted



37.57.900

CASE FOR CONTROL UNIT IP65
DYNACODE, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
1 24.03.005 Fuse holder with connector block 2
2 25.04.100 SUB-D fixing set 1
3 37.57.910 CASE STAINLESS COMPLETE 1
4 37.57.911 Handle stip blue "CV" Dynacode 2
5 37.57.912 Stop buffer 25x16.5/M6 Dynacode 4
6 37.57.915 Lock washer 6.4x12x1.6 Dynacode 4
7 37.57.920 Switch 2-pin Dynacode 1
8 37.57.921 Protective cover Dynacode 1
9 37.57.922 Power cable Dynacode 1
10 [37.57.923 Pull relief 1
11 |37.57.925 Power line filter Dynacode 1
12 |37.57.926 Connector ground 10x1.5 mm Dynacode 1
13  |37.57.927 Locknut PG 9 1
14  |37.57.930 USB port Dynacode 1
15 |37.57.931 Ethernet port RJ45 Dynacode 1
16 |37.57.940 PCB I/O interface Dynacode IP 1
17 |41.02.003V FAN SHAPED WASHER M5 3
18 |41.02.004V FAN SHAPED WASHER M6 3
19 [41.03.004V Lock washer M4 stainless 2
20 [41.03.005V Lock washer M5 stainless 2
21 |41.03.006V Lock washer M6 stainless 4
22 |47.05.001VvV Hexagon nut M4 stainless 2
23 |47.05.002v Hexagon nut M5 stainless 3
24 |47.07.001V Hexagon nut M6 stainless 2
25 148.10.620 Setscrew M6x20 2
26 |48.14.205V Pan screw M2.5x5 stainless 16
27 148.16.316V Socket cap screw M3x16 stainless 2
28 148.16.612V Socket cap screw M6x12 stainless

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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37.57.900

CASE FOR CONTROL UNIT IP65
DYNACODE, PRE-ASSEMBLED

Pos [ldent-No. Descriptionl Description2 Quantity
29 50.01.063V Lock washer 5.3 stainless 1
30 50.01.086V LOCK WASHER 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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37.57.905
ACCESSORY KIT CONTROL UNIT

DYNACODE

87 /106

Dynacode IP: 06.2023

Modifications and errors excepted



37.57.905
ACCESSORY KIT CONTROL UNIT

DYNACODE
Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.010 SUB-D pin 1
2 37.57.913 FIXING ANGLE 4
3 37.57.914 Fixing screw M6x10 Dynacode 4
4 37.57.915 Lock washer 6.4x12x1.6 Dynacode 8
5 37.57.916 KEY WITH TWO-WAY KEY BIT 1
6 37.57.933 SUB-D cover Dynacode 1
7 37.57.934 Plug cover Dynacode 1
8 37.57.935 Plug element 6-pin Dynacode 1
9 37.57.936 Plug 7-pin cpl Dynacode 2
10 |37.57.937 Plug 16-pin cpl Dynacode 1
11 |37.57.938 Protective knob IP67 Dynacode 3
12 |37.57.941 Cable terminal box Dynacode 1
13 |37.57.942 Cable joint connector Dynacode 1
14 |37.57.943 SUB-D cover 9-pin Dynacode 1
15 37.57.944 Ethernet plug cover IP67 Dynacode 1
16 48.05.009 Screw 40x3 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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90.57.996
CONNECTION CABLE SET/ATTACHMENT SET

DYNACODE IP
Pos [ldent-No. Descriptionl Description2 Quantity

28.57.410 Connecting cable, signal 2.5 m Dynacode, waterproof version 1
28.57.411 Connecting cable, power supply 2.5 m Dynacode, waterproof version 1
37.67.015 Miniature controller DPM 11I/DPM IV/Dynacode/Flexicode 1

4 37.67.020 Manometer DPM III/DPM IV/Dynacode/Flexicode 1

5% 37.67.026 Pneumatic tube 8 mm DPM lIll/Dynacode/Flexicode, in meters 1,00m

6 37.67.035 Screw joint connector 8 mm DPM 11I/DPM IV/Dynacode/Flexicode/APL/APX 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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72.57.995A

MOUNTING FRAME CONTINOUS

DYNACODE/FLEXICODE

linke Ausfuhrung

left version

version gauche

Izquierda

version

90/ 106

Dynacode IP: 06.2023

Modifications and errors excepted



72.57.995A
MOUNTING FRAME CONTINOUS
DYNACODE/FLEXICODE

rechte Ausfuhrung
right version
version droite
version derecha

Modifications and errors excepted Dynacode IP: 06.2023 91/106



72.57.995A

MOUNTING FRAME CONTINOUS
DYNACODE/FLEXICODE

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.401 Adjusting ring for mounting frame Dynacode/Flexicode 4
2 18.67.014 Pressure roller cpl 340 mm Dynacode/Flexicode 1

18.67.015 Pressure roller cpl 250 mm Dynacode/Flexicode 1
18.67.017 Pressure roller cpl 430 mm Dynacode/Flexicode 1
18.67.018 Pressure roller cpl 620 mm Dynacode/Flexicode 1
18.67.019 Pressure roller cpl 470 mm Dynacode/Flexicode 1
18.67.020 Pressure roller cpl 770 mm Dynacode/Flexicode 1
3 41.03.006V Lock washer M6 stainless 12
4 45.57.410 Main plate, right, for mounting frame Dynacode/Flexicode 1
5 45.57.415 Main plate, left, for mounting frame Dynacode/Flexicode 1
6 45.57.425 Connecting part Dynacode/Flexicode 2
7 45.67.580 Clamping piece above, for mounting frame Dynacode/Flexicode 1
8 45.67.585 Bearing for pressure roller mounting frame Dynacode/Flexicode 1
9 45.67.590 Clamping piece below, for mounting frame Dynacode/Flexicode 1
10 |46.57.420 Guide shaft above, 250 mm mounting frame Dynacode/Flexicode 4
46.57.421 Guide shaft above, 340 mm mounting frame Dynacode/Flexicode 4
46.57.422 Guide shaft above, 430 mm mounting frame Dynacode/Flexicode 4
46.57.424 Guide shaft above, 470 mm mounting frame Dynacode/Flexicode 4
46.57.426 Guide shaft above, 620 mm mounting frame Dynacode/Flexicode 4
46.57.428 Guide shaft above, 770 mm mounting frame Dynacode/Flexicode 4
11 ]|46.57.430 Shaft for bogie wheel 250 mm mounting frame Dynacode/Flexicode 2
46.57.431 Shaft for bogie wheel 340 mm mounting frame Dynacode/Flexicode 2
46.57.432 Shaft for bogie wheel 430 mm mounting frame Dynacode/Flexicode 2
46.57.434 Shaft for bogie wheel 470 mm mounting frame Dynacode/Flexicode 2
46.57.436 Shaft for bogie wheel 620 mm mounting frame Dynacode/Flexicode 2
46.57.438 Shaft for bogie wheel 770 mm mounting frame Dynacode/Flexicode 2
12 |46.57.440 Bogie wheel 250 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.441 Bogie wheel 340 mm mounting frame/repeat Dynacode/Flexicode 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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72.57.995A
MOUNTING FRAME CONTINOUS
DYNACODE/FLEXICODE

Pos [ldent-No. Descriptionl Description2 Quantity
46.57.442 Bogie wheel 430 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.444 Bogie wheel 470 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.446 Bogie wheel 620 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.448 Bogie wheel 770 mm mounting frame/repeat Dynacode/Flexicode 2

13 |47.05.001V Hexagon nut M4 stainless 2
14 |48.10.505V Setscrew M5x5 stainless 4
15 |48.16.016 Socket cap screw M4x25 2
16 |48.16.408V Socket cap screw M4x8 stainless 2
17 148.16.440V Socket cap screw M4x40 stainless 4
18 |48.16.620V Socket cap screw M6x20 stainless 24
19 ]48.16.625V Socket cap screw M6x25 stainless 4
20 |48.16.630V Socket cap screw M6x30 stainless 4
21 |48.17.030 Clamping lever 1
22 |48.70.001 Handle 1
23 |50.01.065V Lock washer 4.3 stainless 6
24 50.01.066V Lock washer 6.4 stainless 4
25* [57.01.025 Grooved ball bearing 2
26* |57.01.027 Grooved ball bearing 4
27 |67.57.405 Intermediate plate 0.5 mm Dynacode/Flexicode 1
28 |67.57.410 Intermediate plate 1.0 mm Dynacode/Flexicode 1
29 |72.67.505 Connection part cpl for mounting frame Dynacode/Flexicode 1
30 |72.67.585 Bearing cpl for pressure roller Dynacode/Flexicode 1
31 |72.67.590 Clamping piece above for mounting frame Dynacode/Flexicode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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72.57.996A
REPEAT SETTING

DYNACODE/FLEXICODE

94 /106

Dynacode IP: 06.2023

Modifications and errors excepted



72.57.996A
REPEAT SETTING

DYNACODE/FLEXICODE

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.401 Adjusting ring for mounting frame Dynacode/Flexicode 4
2 41.03.006V Lock washer M6 stainless 8
3 45.57.420 Main plate Dynacode/Flexicode 2
4 45.57.425 Connecting part Dynacode/Flexicode 2
5 46.57.430 Shaft for bogie wheel 250 mm mounting frame Dynacode/Flexicode 2

46.57.431 Shaft for bogie wheel 340 mm mounting frame Dynacode/Flexicode 2
46.57.432 Shaft for bogie wheel 430 mm mounting frame Dynacode/Flexicode 2
46.57.434 Shaft for bogie wheel 470 mm mounting frame Dynacode/Flexicode 2
46.57.436 Shaft for bogie wheel 620 mm mounting frame Dynacode/Flexicode 2
46.57.438 Shaft for bogie wheel 770 mm mounting frame Dynacode/Flexicode 2
6 46.57.440 Bogie wheel 250 mm mounting frame/repeat Dynacode/Flexicode 3
46.57.441 Bogie wheel 340 mm mounting frame/repeat Dynacode/Flexicode 3
46.57.442 Bogie wheel 430 mm mounting frame/repeat Dynacode/Flexicode 3
46.57.444 Bogie wheel 470 mm mounting frame/repeat Dynacode/Flexicode 3
46.57.446 Bogie wheel 620 mm mounting frame/repeat Dynacode/Flexicode 3
46.57.448 Bogie wheel 770 mm mounting frame/repeat Dynacode/Flexicode 3
7 46.57.450 Guide shaft repeat setting 250 mm Dynacode/Flexicode 1
46.57.451 Guide shaft repeat setting 340 mm Dynacode/Flexicode 1
46.57.452 Guide shaft repeat setting 430 mm Dynacode/Flexicode 1
46.57.454 Guide shaft repeat setting 470 mm Dynacode/Flexicode 1
46.57.456 Guide shaft repeat setting 620 mm Dynacode/Flexicode 1
46.57.458 Guide shaft repeat setting 770 mm Dynacode/Flexicode 1
47.09.001V Hexagon nut M10 stainless 1
48.10.408V Setscrew M4x8 stainless 4
10 |48.10.505V Setscrew M5x5 stainless 4
11 |48.16.620V Socket cap screw M6x20 stainless 20
12 48.57.020 STAR KNOB 1
13 |48.57.025 STAR KNOB

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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72.57.996A

REPEAT SETTING
DYNACODE/FLEXICODE

Pos [ldent-No. Descriptionl Description2 Quantity
14 50.01.011 Washer 10x16x1.0 2
15 |[50.01.080V Pan screw 10.5 stainless 1
16* |57.01.027 Grooved ball bearing 6
17 59.57.401 Cogged bar Dynacode/Flexicode 2
18 |59.67.605 Gear wheel for repeat setting 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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72.57.998A
MOUNTING FRAME INTERMITTENT

DYNACODE/FLEXICODE

97 /106

Dynacode IP: 06.2023

Modifications and errors excepted



72.57.998A
MOUNTING FRAME INTERMITTENT
DYNACODE/FLEXICODE

Pos [ldent-No. Descriptionl Description2 Quantity
1 10.57.401 Adjusting ring for mounting frame Dynacode/Flexicode 4
2 41.03.006V Lock washer M6 stainless 16
3 45.57.410 Main plate, right, for mounting frame Dynacode/Flexicode 1
4 4557.415 Main plate, left, for mounting frame Dynacode/Flexicode 1
5 45.57.425 Connecting part Dynacode/Flexicode 2
6 45.67.301 Clamping piece for counter-pressure plate DPM 11I/DPM IV/Dynacode 1
7 45.67.580 Clamping piece above, for mounting frame Dynacode/Flexicode 1
8 45.67.590 Clamping piece below, for mounting frame Dynacode/Flexicode 1
9 46.57.410 Guide shaft, passage width 250 mm, Dynacode for mounting frame with counter-pressure plate 2

46.57.411 Guide shaft, passage width 340 mm, Dynacode for mounting frame with counter-pressure plate 2
46.57.412 Guide shaft, passage width 430 mm, Dynacode for mounting frame with counter-pressure plate 2
46.57.414 Guide shaft, passage width 470 mm, Dynacode for mounting frame with counter-pressure plate 2
46.57.416 Guide shaft, passage width 620 mm, Dynacode for mounting frame with counter-pressure plate 2
46.57.418 Guide shaft, passage width 770 mm, Dynacode for mounting frame with counter-pressure plate 2
10 |46.57.420 Guide shaft above, 250 mm mounting frame Dynacode/Flexicode 4
46.57.421 Guide shaft above, 340 mm mounting frame Dynacode/Flexicode 4
46.57.422 Guide shaft above, 430 mm mounting frame Dynacode/Flexicode 4
46.57.424 Guide shaft above, 470 mm mounting frame Dynacode/Flexicode 4
46.57.426 Guide shaft above, 620 mm mounting frame Dynacode/Flexicode 4
46.57.428 Guide shaft above, 770 mm mounting frame Dynacode/Flexicode 4
11 ]|46.57.430 Shaft for bogie wheel 250 mm mounting frame Dynacode/Flexicode 2
46.57.431 Shaft for bogie wheel 340 mm mounting frame Dynacode/Flexicode 2
46.57.432 Shaft for bogie wheel 430 mm mounting frame Dynacode/Flexicode 2
46.57.434 Shaft for bogie wheel 470 mm mounting frame Dynacode/Flexicode 2
46.57.436 Shaft for bogie wheel 620 mm mounting frame Dynacode/Flexicode 2
46.57.438 Shaft for bogie wheel 770 mm mounting frame Dynacode/Flexicode 2
12 |46.57.440 Bogie wheel 250 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.441 Bogie wheel 340 mm mounting frame/repeat Dynacode/Flexicode 2

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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72.57.998A

MOUNTING FRAME INTERMITTENT
DYNACODE/FLEXICODE

Pos [ldent-No. Descriptionl Description2 Quantity
46.57.442 Bogie wheel 430 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.444 Bogie wheel 470 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.446 Bogie wheel 620 mm mounting frame/repeat Dynacode/Flexicode 2
46.57.448 Bogie wheel 770 mm mounting frame/repeat Dynacode/Flexicode 2

13 |47.05.001V Hexagon nut M4 stainless 2
14 |48.10.505V Setscrew M5x5 stainless 4
15 |48.16.016 Socket cap screw M4x25 2
16 |48.16.420V Socket cap screw M4x20 stainless 10
17 ]48.16.620V Socket cap screw M6x20 stainless 28
18 |48.16.625V Socket cap screw M6x25 stainless 4
19 ]48.16.630V Socket cap screw M6x30 stainless 4
20 |48.17.020 Clamping lever 1
21 |48.17.030 Clamping lever 1
22 |48.70.001 Handle 1
23 |50.01.066V Lock washer 6.4 stainless 4
24* |57.01.027 Grooved ball bearing 4
25 |67.57.405 Intermediate plate 0.5 mm Dynacode/Flexicode 1
26 |67.57.410 Intermediate plate 1.0 mm Dynacode/Flexicode 1
27 72.67.100 Bearing block cpl for counter-pressure plate DPM 11I/DPM IV/Dynacode 4
28 |72.67.305 Counter-pressure plate cpl 107x140 mm DPM/Dynacode 1
29 |72.67.505 Connection part cpl for mounting frame Dynacode/Flexicode 1
30 |72.67.590 Clamping piece above for mounting frame Dynacode/Flexicode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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90.57.940

ENCODER FOR CV MOUNTING FRAME IP 24V 45 M
DYNACODE IP, OPTION

Modifications and errors excepted Dynacode IP: 06.2023 100/ 106



90.57.940
ENCODER FOR CV MOUNTING FRAME IP 24V 4.5 M
DYNACODE IP, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 45.67.570 Bearing for encoder Dynacode/Flexicode 1
2 48.11.404V Setscrew M4x4 stainless 2
3 48.15.003V Countersunk screw M3x6 stainless 4
4 48.16.004V Socket cap screw M4x25 2
5 50.50.605 Washer 6x12x0.5 1
6* 59.04.092 Toothed belt 1
7 59.67.040 Toothed belt wheel 1
8 71.57.050 Encoder incremental cpl 8-30 V4.5 m Dynacode IP 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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90.57.942

ENCODER WITH FRICTION WHEEL IP 24V 4.5 M
DYNACODE IP, OPTION

linke Ausfuhrung

left version ¢
version gauche

version izquierda

Modifications and errors excepted Dynacode IP: 06.2023 102 /106



90.57.942

ENCODER WITH FRICTION WHEEL IP 24V 4.5 M

DYNACODE IP, OPTION

Modifications and errors excepted

rechte Ausfuhrung
right version
version droite
version derecha

Dynacode IP: 06.2023
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90.57.942

ENCODER WITH FRICTION WHEEL IP 24V 4.5 M
DYNACODE IP, OPTION

Pos [ldent-No. Descriptionl Description2 Quantity
1 37.67.510 Adjusting ring 2
2 41.03.006V Lock washer M6 stainless 1
3 45.67.558 Holder for encoder 1
4 46.67.550 Holding shaft for encoder 1
5 48.11.404V Setscrew M4x4 stainless 2
6 48.15.310V Countersunk screw M3x10 stainless 4
7 48.16.420V Socket cap screw M4x20 stainless 2
8 48.16.614V Socket cap screw M6x14 stainless 1
9 50.01.010 Washer 10x16x0.5 1
10 |52.67.505 Spring for encoder 1
11 |52.67.515 Spring for encoder 1
12 |71.57.050 Encoder incremental cpl 8-30 V4.5 m Dynacode IP 1
13 |72.67.550 Friction gear cpl 1
14 |72.67.580 Bearing cpl for encoder, with friction gear 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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90.57.957

CABLE OUTLET AT THE BACK

)

DYNACODE IP, RETROFIT KIT/SPARE PARTS PRICE

0
AN

(37.57.005)

R

(37.57.015)
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Modifications and errors excepted



90.57.957

CABLE OUTLET AT THE BACK
DYNACODE IP, RETROFIT KIT/SPARE PARTS PRICE

Pos [ldent-No. Descriptionl Description2 Quantity
1 25.04.077 SUB-D PROTECTION COVER 37-PIN FEMALE 1
2 25.04.085 SUB-D PROTECTION COVER 25-PIN MALE 1
3 25.04.095 HF flange sealing for 25-pin 2
4 25.04.096 HF flange sealing for 37-pin bushing 2
5 25.04.100 SUB-D fixing set 2
6 28.57.050 Connecting cable, data signals cover-motor plate Dynacode, cable outlet to the back 1
7 28.57.051 Connecting cable, power supply cover-motor plate Dynacode, cable outlet to the back 1
8 37.67.092 Connection 8 mm 1
9 48.15.003V Countersunk screw M3x6 stainless 2
10 67.57.009 COVER BEHIND IP65 1
11 |67.57.019 Connecting plate for cable outgoing behind Dynacode 1

*Recommended spare part

Modifications and errors excepted

Dynacode IP: 06.2023
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